

GEM STONE IDENTIFICATION REPORT



**AKJ GEM TESTING LAB**

E-mail : akjgtl@gmail.com, Website : akjgtl.com

**Report No.** : AKJ1571 **R.I.** : Not Measurable  
**Weight** : 2.78 Gms **Magnification** : 8 Lines  
**Shape / Cut** : Round  
**Dimension** : 20.70X18.52X16.74  
**Colour** : Brown  
**Optic Character** : Opaque  
**Specific Gravity** : 1.20  
**Variety** : Rudraksh  
**Species/Group** : Rudraksh  
**Comments** : Sudhanshu Jii Ratna & Rudraksh



**Natural 8 Face Rudraksh**

Dt.: 20/02/2020

Lab Director / Gemologist (DGI)  
Rajat Johri